Datablad Lydabsorbent Solid

Beskrivelse

Lydabsorbentene har en kjerne av glassull og overflate av
glassfiberfilt av hgy kvalitet. Platen har en struktur overflate
med kantforsegling.

Har meget god lydabsorbsjon, hay lysrefleksjon og egner seg
derfor godt til skoler, barnehage og kontor.

Platene er produsert for direktemontering tak.

Ettersom de ikke er tilpasset nedsenkede himlingssystemer,
skal de heller ikke oppfylle den harmoniserte standarden EN
13964 eller CE-merkes*.

Miljovennlighet: Resirkulerbar. Kan innleveres pa vanlig
avfallsdeponi.

Brannklassifisering: A1
(EN 13501-1:2007+A1:2009)

Brannsikkerhet: Platene er ikke brennbare og testet i hht

EN 13501-1:2007+A1:2009 Fire classification of construction products and building elements — Part 1: Classification using data from

reaction to fire tests.

1. EN 13823:2010+A1:2014 Reaction to fire tests for building products - Building products excluding floorings exposed to the thermal

attack by a single burning item.
2. EN IS0 1182:2010 Reaction to fire tests for building
products — Non-combustibility test.
3. EN ISO 1716:2010 Reaction to fire tests for building
products — Determination of the heat of combustion.
Testen er utfprt av SGS-CSTC Standards Technical Services
Co.
Rapport nr. XMIN180901795CCM

Festemiddel: Skruer, eller lim for direktemontering. Platene
passer ikke inn i tradisjonelle, nedsenkede himlingssystemer.

Rengjering / Vedlikehold: Lydabsorbentene taler torking
med lett fuktet klut og stevsuging.

En meget pen absorbent som kan brukes i rom hvor det er
haye krav til estetiske lgsninger.

Hvit absorbent er godt egnet til trykk for lyddempende bilder.
Nyttig informasjon: Nar absorbenten brukes som opp-
slagstavle reduseres evnen til & absorbere lydenergien og
det vil i de fleste tilfeller svekke absorberingen.

Perforert / veldig tynt papir eller tynnere tekstiler vil opprett-
holde absorbering.

Tegnestift — tynne néler er mest egnet for feste. Ikke kitt som
vil sette merke over tid.

*Kilde: Direktoratet for Byggkvalitet

Utdrag testrapport
No. : XMIN180901795CCM
Date : Oct.29, 2018
Page: 30of6
lll. Test results
Test method Parameter Number of tests Results
FIGRAo2ms (W/s) 0.0
FIGRAo.4my (W/s) 0.0
LFS < edge of specimen Yes
EN 13823 THRs00s (MJ) 3 0.4
SMOGRA (m%/s?) 211
TSPeoos (m?) 41.8
Flaming particles or droplets No
TIK 13.6
EN ISO 11822 m/% 5 30.40
tils 0
PCS/ MJ/kg ?
PCS/ MJ/m?® .
ENISO 1716 o 3 084
PCS/ MJ/m? 9
PCS/ MJ/kg ©

IV. Classification and direct field of application
This classification has been carried out in accordance with EN 13501-1:2007+A1:2009.
a) Classsification

The product, Fiberglass Ceiling, classification is as following,

Remark: The classes with their corresponding fire performance are given in annex A.
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Datablad Lydabsorbent Solid

Produkt: Lydabsorbent Solid 40mm
Produktkode: 80003X - Solid serie
Tiltenkt anvendelse: Direktemontert lydabsorbent / himlings- og veggplate for innvendig bruk.

Ikke tilpasset nedsenkede himlingssystemer

Matereialbruk: Glassfiber/glassull
Produsent: Shandong Huamei Building Materials Co, Ltd. China
Importor: Trigonor AS, Solgaard Skog 2, 1599 Moss, Norge, +47 69 27 90 10 trigonor.no

Teknisk kontrollorgan:  SGS-CSTC Standards Technical Services Co, Ltd. Xiamen Branch
Rapport: XMIN180901795CCM

VESENTLIG EGENSKAP METODE RESULTAT
Reaksjon pa brann: EN 13501-1:2007+A1:2009 Al
Lydabsorbering a,, EN ISO 354:2003 0.90 (H) Class A
Boyestrekkfasthet Ikke relevant Ikke relevant
Mottakelighet for vekst av skadelige Ikke relevant Ikke relevant

mikroorganismer, under fuktige forhold

Mottakelighet for vekst av skadelige Ikke relevant Ikke relevant
mikroorganismer, via termisk isolering

Holdbarhet Ikke relevant Ikke relevant
Varmeledningsevne (\D, W/mK) Ikke relevant Ikke relevant
Miljevennlighet Resirkulerbar. Kan innleveres pa vanlig avfallsdeponi.

Signert for og pa vegne av produsent ved:
Erik Engen, Daglig leder Trigonor
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Datablad Lydabsorbent Solid
Testrapport brannsikkerhet

TEST REPORT

No. : XMIN180901795CCM
Date : Oct.29, 2018
Page: 1of 6

CUSTOMER NAME: SHANDONG HUAMEI BUILDING MATERIALS CO., LTD

ADDRESS: LUOZHUANG DISTRICT, LINYI CITY, SHANDONG PROVINCE, CHINA
Sample Name :  FIBERGLASS CEILING

Color : White

Density : 110kg/m3

Thickness : 20mm

Composition . Fiberglass

Style/ltem No. : HM-FO1

P.O./Ref No. : HM20180810

Manufacturer :  SHANDONG HUAMEI BUILDING MATERIALS CO., LTD

Supplier :  SHANDONG HUAMEI BUILDING MATERIALS CO.,LTD

Sample testing surface  : Front

Intended use : Suspended ceiling membrane component for use internally in buildings

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test required : EN 13964:2014 Suspended ceilings - Requirements and test methods

SGS Ref. No. : SHIN180902767CCM, AJFS1808008352RS, CANMLC1819003301,
CANMLC1819003303

Date of Receipt . Sep.06, 2018

Test Period : Sep.06, 2018 to Oct.29, 2018

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)
dkkkkkkk TO be Continued********
Signed for
SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

Civi Huang
Authorized signatory

Unless otherwise agreed in writing, this document |s issued by the Company subject to its General Conditions of Service printed

overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject (o Terms and Condmons for Electronic Documents at httig 'www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.

Attention is drawn to the limitation of liability, ind issues defined therein. Any holder of this document is

advised that information contained hereon reflects the Company’s 1md|ngs at the time of its intervention only and within the limits of

Client’s instructions, if any. The Company’s sole responslblllly is to its Client and this document does not exonerate parties to a
d This

transaction from exercising all their rights an der the tr rep
except in full, wnhoul prior wntlen pp! of the C , A ny ized alteration, forgery or falsification of the content or
appearance of thi and to the fullest extent of the law. Unless otherwise stated the

results shown in !hls test report refsr only to the sampla(s) tesled and such sample(s) are retained for 30 days only.
Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1443, or email: CN.Doccheck@sgs.com .
No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China. 361101  t (86-592) 5765857  f (86-692) 5765380 ~ www.sgsgroup.com.cn OR
|| ERRE A (A1) LR BI®S HB4R:361101  t (86592) 5765857  f (86-692) 5765380 € sgs.china@sgs.com ON

Member of the SGS Group (SGS SA) T
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Datablad Lydabsorbent Solid
Testrapport lydabsorpsjon

TEST REPORT

No. : XMIN180901795CCM
Date : Oct.29, 2018

Page: 1 of4
CUSTOMER NAME: SHANDONG HUAMEI BUILDING MATERIALS CO., LTD
ADDRESS: LUOZHUANG DISTRICT, LINYI CITY, SHANDONG PROVINCE, CHINA
Sample Name . FIBERGLASS CEILING
Color : White
Density : 110kg/m?
Thickness : 20mm
Composition . Fiberglass
Style/ltem No. : HM-FO1
P.O./Ref No. : HM20180810
Manufacturer :  SHANDONG HUAMEI BUILDING MATERIALS CO., LTD
Supplier . SHANDONG HUAMEI BUILDING MATERIALS CO.,LTD
Sample testing surface : Front
Intended use :  Suspended ceiling membrane component for use internally inbuildings

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test required . EN 13964:2014 Suspended ceilings - Requirements and test methods

SGS Ref. No. : SHIN180902767CCM, AJFS1808008352RS, CANMLC1819003301,
CANMLC1819003303

Date of Receipt . Sep.06, 2018

Test Period : Sep.06, 2018 to Oct.29, 2018

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)
kkkkkkkk To be Continued********
Signed for
SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

Civi Huang
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documenls
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en

Attention is drawn to the li of liability, il and jurisdiction issues defined therein. Any holder of this document i: |s
advised that information contained hereon reflects the Company’s fmdmgs at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and under lhe Thls cannot be reproduced
except in full, without prior written app of the C y. rgery ifi of the content or
appearance of this document is unlawful and offenders may be prosecuted (o the fullest extent o the Iaw Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

No.31 g Road, Xiang!An Torch Industrial Zone, Xiamen, Fujian Province, China. 361101t (86-592) 5765857 f (86:692) 5765380 ~ www.sgsgroup.com.cn

REEEENE (AR ) LR BIIH31S HB%:361101 t (86692) 5765857  f (86-592) 5765380 € sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)
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Datablad Lydabsorbent Solid

TEST REPORT

No. : XMIN180901795CCM
Date : Oct.29, 2018
Page: 2of4

Summary of Result(s):

No. Test ltem Test Method Result

L EN 12664:2001
1 Thermal conductivity 0.033 W/(m-K)
Heat meter flow method

Reaction to fire L
2 EN 13501-1:2007+A1:2009 Classification: A1
(Membrane components)

NIOSH 9002:1994 and NIOSH Negative
3 Asbestos 9000:1994, Analysis was performed (means the absence
by PLM and XRD of asbestos)
4 Formaldehyde EN 717-1:2004, analysis was Not detected

performed by UV-Vis

SGS In-House method GZTC-
CHEM-TOP-092-01, GZTC-CHEM-
5 SVHC TOP-092-02, Analyzed by ICP OES, Pass
UV VIS, GC MS, HPLC DAD/MS and

Colorimetric Method

EN ISO 354:2003
6 Sound absorption ow=0.90
EN ISO 11654:1997

Note:
1. The test item 1 was carried out by SGS-CSTC Standards Technical Services (Shanghai)Co., Ltd;
2. The test item 2 was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch;
3. The test 3~5 were carried out by SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.
4. The test 6 was carried out by Center for Building Environment Test, Tsinghua University
*kkkkkkk TO be Continued********

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at mg 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and under the t be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for%ery or falsnflca!lon of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujan Province, China. 361101t (86-592) 5765857  f (36-502) 5765380  www.sgsgroup.com.cn
HE-ERETNE (BR) FLRBICESS BR%R:361101 t (36:592) 5765857  f (86-592) 5765380 € sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)
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Datablad Lydabsorbent Solid

TEST REPORT
No. : XMIN180901795CCM
Date : Oct.29, 2018

Page: 3 of4
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Datablad Lydabsorbent Solid

VERIFICATION OF CONFORMITY

No. IN-XM-CP-5612-18069

It has been stated that the construction product
FIBERGLASS CEILING

Intended use: Suspended ceiling membrane component for use internally in buildings

produced in the manufacturing plant, and placed on the market by

SHANDONG HUAMEI BUILDING MATERIALS CO., LTD
LUOZHUANG DISTRICT, LINYI CITY, SHANDONG PROVINCE, CHINA

is submitted by the manufacturer to the further testing of samples taken at the factory in accordance with a
prescribed test plan and that the third party- SGS-CSTC Standards Technical Services Co., Ltd. has performed the
determination of the product type as required for Regulation 305/2011/EU and the assessment and verification of
conformity at system 4.

This verification attests that all provisions concerning assessment of constancy of performance at system#4 and
the performances described in Annex ZA of the standards

EN 13964:2014 Suspended ceilings - Requirements and test methods

were applied and ‘that the relevant test report No. is XMIN180901795CCM

This verification is customer voluntary act and refers to the tested samples only-type representative of the tested
product. The manufacturer is obligated to apply factory production control.

This verification is valid from Oct.29, 2018 until Oct.28, 2021 and remains valid as long as the manufacturing
conditions in the plant or the factory production control itself are not modified significantly.

Signer
Manager

Issued since Oct.29, 2018

M

Authorised by

Industrial Services
SGA-CSTC Standards Technical Services Co., Ltd. Xiamen Branch

312 /{anghnng Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China

This document is issued, on the Client’ any under its General Conditions of Service printed overleaf.

The Client's attention is drawn to the ation of ity, indemnification and jurisdiction issues defined therein.

Any other holder of this document is advised that information contained hereon reflects the Company's findings at the

time of its intervention only a|
its Client and this document d

under the transaction documents.

t +86 (0)592 5766485 f +86 (0)592 5765380
Industrial. China@sgs.com

SGSPAPER
19139289

WWW.sgs.com

CE-CPR VOC 130701
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